GEORGIA Richard k. Dunn, Director

DEPARTMENT OF NATURAL RESOURCES EPD Director’s Office
2 Martin Luther King, Jr. Drive
ENVIRONMENTAL PROTECTION DIVISION Suite 1456, East Tower

Atlanta, Georgia 30334

JAN 282018 40476564713

Mr. Brian Arnold

Vice President/Chief Manufacturing Officer
Kubota Industrial Equipment

2715 Ramsey Road

Gainesville, Georgia 30501

RE: Permit Issuance
Kubota Industrial Equipment
Pretreatment Permit No. GAP050263
Jefferson, Jackson County

Dear Mr. Arnold:

Pursuant to the Georgia Water Quality Control Act, as amended, the Federal Clean Water Act, as
amended, and the General Pretreatment Regulations, as amended, we have issued the attached permit for
the above-referenced facility.
[...]
the toxic discharge standard or prohibition and the permittee so notified.

Civil and Criminal Liability

Nothing in this permit shall be construed to relieve the permittee from civil or criminal
penalties for noncompliance.



State of Georgia

Department of Natural Resources Page 18 of 21
Environmental Protection Division Permit No. GAP050263
7. State Laws

10.

11.

12.

13.

Nothing in this permit shall be construed to preclude the institution of any legal action or
relieve the permittee from any responsibilities, liabilities, or penalties established pursuant
to any applicable State law or regulation under authority preserved by Section 510 of the
Federal Clean Water Act.

Local Ordinances

Nothing in this permit shall be construed to relieve the permittee from the responsibility of
compliance with any local ordinance whose requirements are more stringent than those
contained in this permit.

Property Rights

The issuance of this permit does not convey any property rights in either real or personal
propetrty, or any exclusive privileges, nor does it authorize any injury to private property or
any invasion of personal rights, nor any infringement of Federal, State or local laws or
regulations.

Expiration of Permit

The permittee shall not discharge after the expiration date. In order to receive
authorization to discharge beyond the expiration date, the permittee shall submit such
information, forms, and fees as are required by EPD at least 180 days prior to the
expiration date.

Contested Hearings

Any person who is aggrieved or adversely affected by an action of the Director of EPD
shall petition the Director for a hearing within thirty (30) days of notice of such action.

Severability

The provisions of this permit are severable, and if any provision of this permit, or the
application of any provision of this permit to any circumstance, is held invalid, the
application of such provision to other circumstances, and the remainder of this permit,
shall not be affected thereby.

Best Management Practices

The permittee will implement best management practices to control the discharge of
hazardous and/or toxic materials from ancillary manufacturing activities. Such activities
include, but are not limited to, materials storage, in-plant transfer, process and material
handling, loading and unloading operations, plant site runoff, and sludge and waste
disposal.



State of Georgia

Department of Natural Resources Page 19 of 21
Environmental Protection Division Permit No. GAP050263
14.  Need to Halt or Reduce Activity Not a Defense

15.

16.

17.

It shall not be a defense for a permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with the
conditions of this permit.

Duty to Provide Information

a.

The permittee shall furnish to the EPD Director, within a reasonable time, any
information which the Director may request to determine whether cause exists for
modifying, revoking and reissuing, or terminating this permit or to determine
compliance with this permit. The permittee shall also furnish upon request copies
of records required to be kept by this permit.

When the permittee becomes aware that it failed to submit any relevant facts in a
permit application or submitted incorrect information in a permit application or any
report to the Director, it shall promptly submit such facts and information.

Duty to Comply

a.

The permittee must comply with all conditions of this permit. Any permit
noncompliance constitutes a violation of the Georgia Water Quality Control Act
(0.C.G.A. § 12-5-20 et. seq.) and is grounds for enforcement action; for permit
termination; revocation and reissuance, or modification; or for denial of a permit
renewal application. Any instances of noncompliance must be reported to EPD as
specified in Part I.D and Part II.A of this permit.

Penalties for violations of permit conditions. The Federal Clean Water Act and the
Georgia Water Quality Control Act (O.C.G.A. § 12-5-20 et. seq.) provide that any
person who falsifies, tampers with, or knowingly renders inaccurate any monitoring
device or method required under this permit, makes any false statement,
representation, or certification in any record or other document submitted or
required to be maintained under this permit, including monitoring reports or reports
of compliance or noncompliance shall, upon conviction be punished by a fine or by
imprisonment, or by both. The Georgia Water Quality Control Act (Act) also
provides procedures for imposing civil penalties which may be levied for violations
of the Act, any permit condition or limitation established pursuant to the Act, or
negligently or intentionally failing or refusing to comply with any final or
emergency order of the Director.

Upset Provisions

Provisions of 40 CFR 122.41(n)(1)-(4), regarding "Upset" shall be applicable to any civil,
criminal, or administrative proceeding brought to enforce this permit.



State of Georgia

Department of Natural Resources Page 20 of 21
Environmental Protection Division Permit No. GAP050263
PART 111
A. Previous Permits

1. All previous State waste water permits issued to this facility, whether for construction or

operation, are hereby revoked by the issuance of this permit. This action is taken to assure
compliance with the Georgia Water Quality Control Act, as amended, and the Federal
Clean Water Act, as amended. Receipt of the permit constitutes notice of such action. The
conditions, requirements, terms and provisions of this permit authorizing discharge under
the National Pollutant Discharge Elimination System govern discharges from this facility.

B. Schedule of Compliance

1.

The permittee shall achieve compliance with the effluent limitations specified for
discharges in accordance with the following schedule: N/A

No later than 14 calendar days following a date identified in the above schedule of
compliance, the permittee shall submit either a report of progress or, in the case of specific
actions being required by identified dates, a written notice of compliance or
noncompliance, any remedial actions taken, and the probability of meeting the next
scheduled requirement.

C. Special Conditions

1.

2.

The permittee shall not discharge substances in amounts, concentrations or combinations
thereof which:

a. interfere with the operation of the Central City Water Pollution Control Plant;

b. cause pass-through of pollutants in violation of the effluent limitations specified in
National Pollutant Discharge Elimination System Permit No. GA0023132;

¢. cause municipal sludge contamination; or

d. cause pass-through of pollutants that result in toxicity in aquatic life in the receiving
stream.

Slug Discharges

a. Slug discharge shall be defined as any discharge of a non-routine, episodic nature
including, but not limited to an accidental spill or a non-customary batch discharge.

b. The permittee shall notify the EPD and the owner of the receiving POTW immediately
of any discharge or discharges including slug discharges that could result in operational
problems at the POTW.

¢.  Upon notification from the EPD, the permittee shall develop and implement a plan to
control slug discharges in accordance with the requirements of 40 CFR Part 403.8.



State of Georgia

Department of Natural Resources Page 21 of 21
Environmental Protection Division Permit No. GAP050263
3. If sampling performed by the permittee indicates a violation, the permittee shall

immediately notify the EPD Compliance Office within twenty-four (24) hours of becoming
aware of the violation. The permittee shall also immediately, within 24 hours, repeat the
sampling and analysis of all of the constituents that may have contributed to the violation.
The sampling results shall be submitted to the EPD Compliance Office within 30 days
after becoming aware of the violation.



FACT SHEET

= GFORGIA

DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

The Georgia Environmental Protection Division proposes to issue a Pretreatment permit to the
applicant identified below. The draft permit places conditions on the discharge of pollutants from the
wastewater treatment plant to waters of the State.

Technical Contact: Ian McDowell (Ian.McDowell@dnr.ga.gov)
404-232-1567

Draft permit: [] firstissuance
[] reissuance with no or minor modifications from previous permit
[X]  reissuance with substantial modifications from previous permit
] modification of existing permit
[]  requires EPA review

1.0 FACILITY INFORMATION
1.1  Pretreatment Permit No.: GAP050263
1.2  Name and Address of Owner/Applicant

Kubota Industrial Equipment
1001 McClure Industrial Drive
Jefferson, Georgia 30549
Jackson County

1.3  Name and Address of Facility

Kubota Industrial Equipment
1001 McClure Industrial Drive
Jefferson, Georgia 30549
Jackson County

1.4  Facility Information

a. Average Flow: 24,000 GPD d. Max Flow: 64,000 GPD
b. Categorical (Y/N): Y e. Significant Industrial User (Y/N): Y
c. Production Based (Y/N): N f. Production Capacity: 537 units/day

Kubota Industrial Equipment
Pretreatment Permit No. GAP050263 Page 1



FACT SHEET

1.5  SIC Code & Description: 3524 — Lawn and Garden Tractors and Home Lawn and
Garden Equipment

1.6  Description of Industrial Processes
The KIE facility manufactures front end loaders, back hoes, buckets for tractors and skid
steer loaders. The facility assembles tractors too. The production process begins with the
raw materials such as sheet steel and tractor parts. The tractor chassis are pre-assembled
to complete the tractor implements. The coating consists of e-coat painting, powder
coating, liquid painting, and touch-up painting with aerosol paints.

1.7  Description of the Industrial Wastewater Treatment Facility
Process water at the facility is pretreated using several types of treatment devices. Air
flotation treatment is accomplished through a gas energy mixing system and
cationic/anionic polymer injection is used to facilitate chemical precipitation. The process
water also undergoes filtration, flow equalization, oil & grease separation, grit removal
and neutralization. Finally, wastewater at the facility also undergoes reverse osmosis,
biological treatment and physical treatment through the use of a membrane bio-reactor.

1.8  Type of Wastewater Discharge
X process wastewater |:| stormwater
X domestic wastewater X combined
X]  other (description)
Process wastewater, sanitary wastewater, and plant & equipment wash down wastewater
combine and enter the City of Jefferson’s sewerage system (Central City Water Pollution
Control Plant).

1.9 Name and Address of Receiving POTW
Central City Water Pollution Control Plant
775 Peachtree Road
Jefferson, Georgia, 30549
Jackson County

1.10  Location and Description of the discharge (as reported by applicant)

. - Max Receiving
Outfall # Receiving  Receiving POTW b 1wy permitted  River Basin
POTW Permit No.
Flow
o g Central City
001 (Building 1) GA0023132 1.25 MGD Oconee
WPCP
002 (Building 2) Ce{,‘érp"‘ég“y GA0023132 1.25 MGD Oconee

Kubota Industrial Equipment
Pretreatment Permit No. GAP050263 Page 2



FACT SHEET

1.11

1.12

1.13

Receiving POTW Design Capacity: 1.00 MGD
Description of the POTW Wastewater Treatment

Wastewater influent at the POTW is initially sent through a mechanical/manual bar
screen and then undergoes grit removal. Wastewater is then sent through sequencing
batch reactors for treatment. Sludge is diverted to a sludge digester then a sludge belt
press and finally sent to a landfill. Filtrate and supernatant is diverted back to the head of
the treatment system. Wastewater from the SBRs is sent to an equalization basin and then
undergoes chlorination and de-chlorination. Finally the wastewater undergoes step
aeration before discharging to Curry Creek in the Oconee River Basin.

Characterization of Effluent Discharge as Reported by Applicant

The table below indicates all pollutants of concern believed present in the facility’s
wastewater effluent.

Outfall No. 001 — Building #1

Effluent Characteristics Maximum Average
(as Reported by Applicant) Daily Value Daily Value
Flow (MGD) 0.020" 0.008"
BODs (mg/L) 48.4 26.7
COD (mg/L) 168 N/A
0Oil & Grease (mg/L) 7.3 6.15
TSS (mg/L) 157 81
Ammonia (mg/L) <0.2 N/A
Total Phosphorus (mg/L) 11.8 N/A
Total Kjeldahl Nitrogen (mg/L) 1.55 N/A
pH (s.u.) 6.38 N/A
Arsenic, Total (mg/L) 0.00817 N/A
Copper, Total (mg/L) 0.0796 0.06645
Cadmium, Total (mg/L) 0.007 0.00385
Chromium, Total (mg/L) 0.00505 <0.005
Lead, Total (mg/L) 0.00174 <0.001
Nickel, Total (mg/L) 0.0487 0.03865
Zinc, Total (mg/L) 0.151 0.11

" Effluent Characteristics for Building #1 are reported at the point before commingling
with sanitary wastewater.

Kubota Industrial Equipment
Pretreatment Permit No. GAP050263 Page 3



FACT SHEET

Outfall No. 001 — Building #2

Effluent Characteristics Maximum Average
(as Reported by Applicant) Daily Value Daily Value
Flow (MGD) 0.035" 0.010'
BODs (mg/L) 17.2 11.25
COD (mg/L) 12.7 N/A
Oil & Grease (mg/L) 10.1 5.055
TSS (mg/L) 17.5 11.25
Ammonia (mg/L) <0.2 N/A
Total Phosphorus (mg/L) 57.5 N/A
Total Kjeldahl Nitrogen (mg/L) <0.5 N/A
pH (s.u.) 7.35 N/A
Arsenic, Total (mg/L) 0.0528 N/A
Copper, Total (mg/L) 0.0796 0.05425
Cadmium, Total (mg/L) <0.0007 <0.0007
Chromium, Total (mg/L) <0.005 <0.005
Lead, Total (mg/L) 0.000162 0.00224
Nickel, Total (mg/L) 0.0850 0.0805
Zinc, Total (mg/L) 0.207 0.1423

" Effluent Characteristics for Building #2 are reported after commingling with sanitary

wastewater occurs.

2.0 APPLICABLE REGULATIONS

2.1

2.2

Local Regulations

City of Jefferson Sewer Use Ordinance
See Appendix C for Sewer Use Ordinance

State Regulations

Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control

Kubota Industrial Equipment
Pretreatment Permit No. GAP050263

Page 4



3.0

FACT SHEET

2.3  Federal Regulations

Source Activity Applicable Regulation
Industrial Pretreatment 40 CFR 403
40 CFR 122
Process Water Discharges 40 CFR 125
40 CFR 433

2.4 Industrial Effluent Limit Guideline(s)

Code of Federal Regulations, 40 CFR Part 403
Code of Federal Regulations, 40 CFR Part 433 Subpart A

See Appendix A For Applicable Federal Regulations
EFFLUENT LIMITS AND PERMIT CONDITIONS
3.1  Permit Development

“The national pretreatment program objectives are achieved by applying and enforcing three
types of pretreatment standards:”

e General and specific prohibitions
e Categorical pretreatment standards
e Local limits

“All three types of standards can be enforced by EPA, the state, and local government, even
though they are developed at different levels of government (i.e., federal, state, and local).
Pretreatment standards and requirements can be expressed as numeric limits, narrative
prohibitions, and best management practices.”

“The control authority is responsible for identifying standard(s) applicable to each IU and
applying the most stringent requirements where multiple provisions exist.” EPA Guidance -
Applicability of Pretreatment Standards and Requirements
(https://www.epa.gov/npdes/pretreatment-standards-and-requirements)

“Local limits are developed for pollutants (e.g. metals, cyanide, BODS , TSS, oil and grease,
organics) that may cause interference, pass through, sludge contamination, and/or worker health
and safety problems if discharged in excess of the receiving POTW treatment plant’s capabilities
and/or receiving water quality standards.” EPA Guidance Document — Introduction to the
National Pretreatment Program, February 1999

Kubota Industrial Equipment
Pretreatment Permit No. GAP050263 Page 5



FACT SHEET

Local limit considerations can be broken down into several categories consisting of: sewer use
ordinances, state level local limits, POTW NPDES limits, water quality standards, and POTW

inhibition.

3.2 Conventional Pollutants

Pollutants of
Concern

Basis

pH

Local Limit
The City of Jefferson Sewer Use Ordinance establishes an allowable range
for pH of 6.0-9.0 s.u.

Categorical Limit